
11/10 
REV 1 

92-3174 

SPEAKMAN COMPANY 
SE-4360 Installation, Operation, & Maintenance Instructions 

GRAVITYFLO® PORTABLE EYEWASH CART 
 

DESCRIPTION 
GRAVITYFLO® Portable Eyewash Cart consists of four (4) chrome plated end posts; two (2) chrome plated shelves;  ten (10) slip 
sleeves; two (2) free spinning wheels; two (2) lockable wheels; one (1) chrome plated push handle; one (1) 20 gallon collection bin 
with petcock drain; one (1) cross beam shelf support; one (1) cart spacer; two (2) 3/8” x 1” long bolts;  one (1) 3/8” x 4” long bolt; 
seven (7) 3/8” flat washers; three (3) 3/8” nuts; and four (4) 3/8” lock washers.  
              
SPECIFICATIONS                
LENGTH:  34” (2’ 10”) with & without mounted SE-4300 
WIDTH:  18” (1’ 6”) with & without mounted SE-4300 
HEIGHT:  33.5” (2’ 9-1/2”) without & 65.75” (5’ 5-3/4”) with mounted SE-4300 
SHIPPING WEIGHT: 44.0 LBS. 
 
INSTALLATION 
1. Remove the cart from its shipping packaging and insert the two (2) free spinning and two (2) lockable wheels into the bottom of all 
four (4) chrome plated end posts.  2. Fasten a pair of slip sleeves around the groove at the bottom of each of the four (4) posts.  3. 
Slide the bottom shelf over the top of all four (4) posts until it rests snugly on the slip sleeves.  Make sure the two (2) lockable 
wheels are on the same side of the shelf.  Tip: if necessary, use a rubber mallet to further secure the shelf on the slip sleeves.  
Be sure to tap lightly to ensure slip sleeves are not damaged.  4. Determine the height and side to place the handle bar.  
Fasten a pair of slip sleeves around the groove chosen for the handle on two (2) of the four (4) posts.  5.  Slide the handle bar over 
the two (2) posts until it rests snugly on the slip sleeves.  Tip:  If necessary, use a rubber mallet to further secure the handle.  6. 
Fasten slip sleeves along the top groove of each of the four (4) posts.  7. Using the two (2) 3/8” x 1” long bolts, four (4) flat washers, 
two (2) lock washers, and two (2) nuts, attach the center cross support to the top shelf.  Tip:  use the sixth top opening in the 
front and back rails of the top shelf.  8.  Slide the top shelf over the top of the four (4) posts until it rests snugly on the slip 
sleeves.  Tip:  If necessary, use a rubber mallet to further secure the handle.  9.  Remove the wall bracket from the SE-4300 
Tank.  Place a lock washer and flat washer around the 3/8” x 4” long bolt and slide it through the hole at the bottom of the eyewash 
wall mounting bracket.  10.  Attach the wall mount bracket to the SE-4300 eyewash unit by first latching the upper handle portion of 
the tank to the upper hook of the wall bracket.  Position the bottom portion of tank onto the wall bracket so the drain fitting can be 
inserted through the drain hole of the tank and the hole in the wall bracket simultaneously.  11.  Lock the drain fitting into place by 
assembling the washer and nut to the underside of the drain fitting.  12.  Slide the bolt spacer and a flat washer over the exposed 
end of the bolt.  Slip the bolt through the hole in center cross support.  13.  Using a flat washer, lock washer, and nut secure the SE-
4300 eyewash unit to the center cross support and top shelf of the safety cart.  14.  Place the fluid collection bin on the bottom shelf 
of the cart to collect water dispensed from the drain fitting once the unit has been activated.  Tip: for tank filling, eyewash 
operation, visual inspection, and maintenance instructions, see SE-4300 installation, operation, and maintenance sheet. 

 
MAINTENANCE 
This product does not require much maintenance.  Should any repair be required, use only genuine Speakman parts for repair or 
replacement.  For SE-4300 repair parts and maintenance instructions, see SE-4300 installation, operation, and maintenance sheet.  
To order parts or ask questions, call 1800-537-2107. 
 
 
 
 

 
 
 
 

 
 

 
 
 
 
 
 
 
 

Product improvements may cause 
specification and dimensional 

changes without notice. 

ROUGH-IN MEASUREMENTS

SPEAKMAN® 
PO Box 191 Wilmington, DE 19899        Phone: 800-537-2107 Fax: 800-977-2747 

Visit us on the web at www.speakmancompany.com 
 



SPEAKMAN SE‐4360 

CART ASSEMBLY INSTALLATION INSTRUCTIONS 
 

            STEP 1 – INSERT THE WHEELS INTO THE BOTTOM        
            OF ALL FOUR (4) POSTS.                     

                 STEP 2 – FASTEN A PAIR OF SLIP SLEEVES  
                 AROUND THE GROOVE AT THE BOTTOM OF  

                                                                                                      EACH OF THE FOUR (4) POSTS. 

 

 

                                                                    

                                                                     

                                                                    STEP 3 – SLIDE THE BOTTOM SHELF OVER THE  

                                                                           TOP OF ALL FOUR (4) POSTS UNTIL IT RESTS  

                                                                                   MAKE SURE THE TWO (2) LOCKABLE WHEELS  

                                                                                   ARE ON THE SAME SIDE OF THE SHELF.  TIP: IF  

                                                                                   NECESSARY, USE A RUBBER MALLET TO FURTHER  

                                                                                   SECURE THE SHELF.   

             

STEP 4 ‐ DETERMINE THE HEIGHT AND SIDE 

                                                                                              TO PLACE THE HANDLE BAR.  FASTEN A PAIR 
                                                                             OF SLIP SLEEVES AROUND THE GROOVE 
                                                                                              CHOSEN FOR THE HANDLE ON TWO (2) OF  

               THE FOUR (4) POSTS. 

           

               STEP 5 – SLIDE THE HANDLE BAR OVER THE              

              TWO (2) POSTS UNTIL IT RESTS SNUGLY ON  

                            THE SLIP SLEEVES.  TIP: IF  NECESSARY, USE 

                                                                           A RUBBER MALLET TO FURTHER SECURE THE  

               HANDLE.   

 

                STEP 6 – FASTEN SLIP SLEEVES ALONG THE 

                                                                                                      TOP GROOVE OF EACH OF THE FOUR (4)  

                  POSTS. 

 

 

             STEP 7 – USING TWO (2) 3/8” X 1” LONG  

                                                                            BOLTS, FOUR (4) FLAT WASHERS, TWO (2)  

                                                                            LOCK WASHERS, AND TWO (2) NUTS,  

                                                                            ATTACH THE CENTER CROSS SUPPORT TO THE TOP  

                                                                    SHELF.  TIP:  USE THE SIXTH TOP OPENING IN THE  

             FRONT/BACK RAILS OF THE TOP SHELF. 

              

               STEP 8 – SLIDE THE TOP SHELF OVER THE  

                                                                                              TOP OF THE FOUR (4) POSTS UNTIL IT RESTS  

                                                                                                     SNUGLY ON THE SLIP SLEEVES.   TIP: IF   

                                                 NECESSARY, USE  A RUBBER MALLET TO  

                                 FURTHER SECURE THE  HANDLE.   

  

THE CART ASSEMBLY IS NOW COMPLETE.  FOR MOUNTING THE EYEWASH 

UNIT, SEE BACK SIDE OF THIS SHEET. 



SPEAKMAN SE‐4360 

EYEWASH MOUNTING INSTALLATION INSTRUCTIONS 
 

          STEP 9 – PLACE A LOCK WASHER AND WASHER AROUND 

          THE 3/8” X 4” LONG BOLT AND SLIDE IT THROUGH THE 

          HOLE AT THE BOTTOM OF THE EYEWASH WALL MOUNTING 

          BRACKET. 

               STEP 10 – ATTACH THE WALL MOUNT BRACKET  

               TO THE EYEWASH UNIT BY FIRST LATCHING  

                                                                                              THE UPPER HANDLE PORTION OF THE TANK TO 

                     THE UPPER HOOK OF THE WALL BRACKET.   

               POSITION THE BOTTOM PORTION OF THE TANK  

               ONTO THE WALL BRACKET SO THE DRAIN  

                               FITTING CAN BE INSERTED THROUGH THE DRAIN  

               HOLE OF THE TANK AND THE HOLE IN THE WALL  

               BRACKET SIMULTANEOUSLY. 

              

                        STEP 11 – LOCK THE DRAIN FITTING INTO PLACE 

          BY ASSEMBLING WASHER AND NUT TO  

          UNDERSIDE OF DRAIN FITTING. 

                 

                    STEP 12 – SLIDE BOLT SPACER AND WASHER  

                     OVER BOLT.  SLIP BOLT THROUGH HOLE IN 

                                     CENTER CROSS SUPPORT. 

           

 

 

 

          STEP 13 – USING A FLAT WASHER, 

                          LOCK WASHER, AND NUT, SECURE THE SE‐4300 

          EYEWASH UNIT TO THE CENTER CROSS SUPPORT 

          AND TOP SHELF OF THE SAFETY CART. 

 

                           

                          STEP 14 – PLACE THE FLUID COLLECTION STATION  

                                                                                         ON THE BOTTOM SHELF OF THE CART TO COLLECT  

                          WATER DISPENSED FROM THE DRAIN FITTING  

                          ONCE THE UNIT HAS BEEN ACTIVATED.  TIP: FOR  

                          TANK FILLING, OPERATION, VISUAL INSPECTION, 

                          AND MAINTENANCE INSTRUCTIONS, SEE SE‐4300  

                          INSTALLATION INSTRUCTION SHEET.   

                        

                         STEP 15 ‐ USE THE PETCOCK DRAIN ON THE SIDE  

                                         OF THE COLLECTION STATION TO DRAIN   

                                                                        WATER AFTER EACH USE.                                                                           

                                                                                                

                                                                                                                                                                   PART NO. 92‐3173‐R1 

                                    11/2010 

 

                                                                  SPEAKMAN® 

PO Box 191 Wilmington, DE 19899        Phone: 800-537-2107 Fax: 800-977-2747 
Visit us on the web at www.speakmancompany.com 


